
   

DEVELOPMENT OF A PILOT STATION FOR 

EVALUATING KERBALA WATER TREATMENT          

PLANT,IRAQ. 

 

 

A thesis 

Submitted to the Council of College Engineering,  

University of Kerbala in Partial Fulfillment of the 

Requirements for the Degree of Master of Science in 

Civil Engineering 

                                           

                                           By  

Ibrahim Mohammed Hantoosh    

 (B.S.C. CIVIL ENG. ,1988) 

 

 

 

 

February   2022 

 



 

 

        

  بِسْمِ الل َّـهِ الرََّحْمَـٰنِ الرََّحِيمِ 

 

قاَلوُا سُبْحَانكََ لََ عِلْمَ لنَاَ إلَِا مَا "

  "عَلامْتنَاَ ۖ إِناكَ أنَتَ الْعلَِيمُ الْحَكِيم

 صدق الله العلي العظيم                                                

 سورة البقرة( 32)الاية                                                                             

 

 

  







 

 

ABSTRACT 

       The development and a improve efficiency of water purification plant in 

Kerbala was investigated.  

        Research mechanisms were established to improve  the efficiency of the 

station production in terms of quality and quantity to meet the standard 

requirements to be developed within locally and accepted alternatives.  

        The study has addressed theoretical analysis and a series of previous tests 

results through data available at the station from 2014-2019. The model was 

built and integrated matching the conventional water treatment plant using four 

values of flow rate (0.475,0.712,0.95,1.18 m3 /hr) using different turbidities. 

        This model consists of basic units coagulation, flocculation and 

sedimentation . By using a dynamic similarity application between the model  

and prototype , the Froude  number must be the same for both model and 

prototype .  

       The bentonite soil as well as river soil were used for preparing the required 

turbidity. A high-rate sedimentation unit was considered in a pilot plant using 

plates settler and compared with the conventional. Dual media filter with 

anthracite was added as well as a single filtration unit that existing in plant, 

with same dimensions, where the layer deep was (0.7 m) divided to (0.35m) 

sand and (0.35m) anthracite. 

        The activated carbon filters were linked after the single filter media and 

the other one after the dual filter media. Best velocity gradient in rapid mixing 

tank is (𝐺𝑟𝑎𝑝𝑖𝑑 ) ≥750 s̄1 and in flocculation basin is 15 s ̄ ¹ < 𝐺𝑓𝑙𝑜𝑐𝑐 < 60 s̄¹ and 

values of  (𝐺𝑡𝑓𝑙𝑜𝑐𝑐) = [(104) -(15*104)]. The best efficiencies of removal in 

sedimentation basin with plate settler were 94.07% and 72.07 % using 

bentonite  and river soil respectively. The enhancement in removal efficiency 



 

 

is about 23% when using bentonite. When using river soil, The best removal 

efficiencies in sedimentation basin were 74.02% and 66.28% with and without 

using inclined plate settler respectively. 

        The enhancement in removal efficiency was about 11% when using plate 

settler. The efficiency of removal using inclined plates was best especially 

when doubling the flow rate (1.5-2.5) times. The best conditions when flow 

rate = 2100 m³/hr, turbidity at 50 NTU, using river soil, with inclined  plate 

settler, dual filter media and activated carbon filter where the efficiency of 

removal was 98.23%, while the efficiency of removal using bentonite ,without 

using inclined plates ,using activated carbon filter and dual filter media at 

turbidity 200 NTU ,flow rate1050m3/hr, it was  99.27%. 

        This indicate  ,when using  bentonite for Increasing water turbidity  has a 

positive impact in removal efficiency. 

        In conclusion, a significant increase of (150% -250%) in the production 

of station, efficiency and moderate economic cost. 

Key Words: Plate Settler, Activated Carbon, Bentonite, Turbidity, Removal 

Efficiency and Water Quality Index.   

 

 

 

 

 

 

 



 

 

                            Dedication 

To appreciable god gift. 

    To warm –hearted persons. 

To my parent ,Ibrahim's Father & 

Mother  .  

To my brothers and sister. 

I dedicate this modest effort. 

 

 

Ibrahim 

 



 

 

ACKNOWLEDGEMENTS 

 

       I would like to express sincere appreciation to my advisors  Dr. 

Safaa K. Hashim Al-Khalaf  and  Dr. Husam H Alwan  for their 

very valuable  advice and assistance throughout the course of this 

research. Dr. Al - Khalaf was more than an academic advisor, he Filed 

technical and scientific advice that helped in my professional 

development in many fields , he was always helpful and supported us 

in many ways through the project.    

      Special thanks are due to Dr. Arkan Al -shok for  his  helpful  

for gave me many lectures on laboratory tests and how to make them 

. 

      Thanks are due Dr. Esam. E. Umran Head of the civil 

engineering department in Technical Institute-Al Musiyab to harness 

the laboratory hall for training on tests. 

       Special thanks are due to Mr. Sarmed Al- Hamdani ,Director 

of Kerbala water treatment plant for his invaluable assistance 

throughout the experimental work. 

       Moreover, I thank my family on their sacrifices, care        

encouragement and the disturbance caused to them by my study. 

 

 

 

 

 

 



 

II 

 

List of figures  IX 

List of Tables XI 

List of Plates XVIII 

Notations  XIX 

CHAPTER ONE: INTRODUCTION  

1.Introduction  1 

1.1 Problem Statement 2 

1.2 Aim and Objective 4 

1.3 Organization of Thesis 5 

CHAPTER TWO:  LITERATURE REVIEW OF 

DEVELPOMENT OF THE PREFILTRATION 

,FILTRATION UNIT PROCESSE AND THEORITICAL 

ASPECT. 

 

2.1 Introduction 6 

2.2 The Coagulation – Flocculation Process in (WTPs) 6 

2.3 Surface Charge of Colloidal Suspensions 8 

2.4 Mechanism of Coagulation 9 

       2.4.1Double-Layer Compression 9 

       2.4.2 Adsorption and Charge Neutralization 10 

       2.4.3 Enmeshment by a Precipitate (Sweep-Floc  

                Coagulation) 10 

       2.4.4 Interparticle Bridging                                                                12 

2.5  Flocculation Kinetics 14 

2.6  Coagulant Chemicals 16 

2.7  The Requirements of Rapid Mixing 17 

2.8  The Requirements of Flocculation Process 18 

2.9  Sedimentation Process                                        19 

2.10 Theory of Sedimentation 19 

2.11 The High Rate Sedimentation Process 20 

2.12 Settling Operation in Circular Basin 21 

2.13 Laminar-Flow Devices 21 

2.14 Some Critical Parameters                                                                  23 

                   A-Area of a plate settler. 23 

                   B-Angle of inclination(θ). 23 

                   C-Plate spacing (D). 24 

                   D-Equivalent surface load 24 

                   E-Hydraulic Condition 25 

                   F-Sludge Removal                                                     26 

2.15 The Filtration Proces                                                                         27 

2.16  Dual - Media Filters 28 

LIST OF CONTENT  



 

III 

2.17 The Filtration With Activated Carbon Process. 29 

2.18  Bentonite As A Coagulant Material. 32 

2.19 Physical and Chemical Tests Carried Out on the Water 33 

2.20 Physiochemical Parameters of Drinking Water  34 

2.21 Hydraulic Model of the Water Treatment Units 34 

2.22 Water Quality Index 36 

       2.22.1 Weighted  Arithmetic Method 38 

       2.22.2 The CCME WQI 39 

CHAPTER THREE: MATERIALS AND 

EXPERIMENTAL WORKS 

 

3.1  The Area of Study                                                               41 

3.2 Description of the Sequence Stages for Kerbala Water    

      Treatment Plant 

42 

       3.2.1  Description of Water Treatment Plant. 42 

       3.2.1.1 Low Lift Station and Raw Water Intakes 43 

       3.2.1.2  Raw Water Reservoir (Receiving well) 43 

       3.2.1.3 Flash Mixing Tank 43 

       3.2.1.4 Clarified Water Collector                                                43 

       3.2.1.5 Sludge Collection Launder     44 

       3.2.1.6 Clariflocculator (Flocculation and Sedimentation)   44 

      3.2.2 Main Components and Instrumentation 45 

      3.2.2.1 Clarifier Tanks 45 

      3.2.2.2 Flocculation Zone 45 

      3.2.2.3 Control Chamber 45 

      3.2.2.4 Rapid Gravity Filters (RGF) 46 

      3.2.3 Main Components and Instrumentation of Rapid 

Filter  

46 

      3.2.3 .1 Clarified Water Distribution 46 

      3.2.4 Filter Media 47 

      3.2.5  Supported by Gravel Layers 47 

      3.2.6  Aluminum Sulphate Dosing 48 

3.3  General Equations of Hydraulic Scaling of The pilot 

plant  

       ( Model). 

48 

3.4  The  Experimental Equipment    56 

       3.4.1 Raw Water Collection Tank and Suspension   

                 Preparation   

58 

                  Tank     58 

       3.4.2 The Elevated Tank 58 



 

IV 

       3.4.3 The Main Flow Meter 58 

       3.4.4 Rapid Mixing Tank 59 

       3.4.5 The Conventional Clarifloculator Tank                                     61 

       3.4.6  Alum Solution Tank 63 

       3.4.7  The Settling Plates Settler 63 

       3.4.8  The Common Filters Distribution Unit 65 

       3.4.9  Filter Units and Accessories 65 

       3.4.10  Optimization of Water Treatment 65 

       3.4.10.1 Optimization of Water Treatment Using Dual 

Media 

65 

 3.4.10.2 Optimization of Water Treatment Using Activated  

               Carbon 

66 

3.5  Test Run Materials                                                                  67 

       3.5.1 The Coagulant                                                                67 

       3.5.2 Suspension Preparation                                                  67 

3.6 The  Materials and Devices 69 

       3.6.1 The Turbid Meter 69 

       3.6.2 The Balance 69 

       3.6.3 Jar –Test Equipment 70 

       3.6.4 Magnetic Stirrer 71 

       3.6.5 Electrical Oven 71 

       3.6.6 Electrical Conductivity 72 

3.7 Experiments Design 72 

      3.7.A The Pre-filtration-Sedimentation Research Work 

                (Experimental Control Consideration). 

72 

      3.7.B The High Rate Sedimentation Research Works 74 

      3.7.B.1 The Purpose of The High Rate Sedimentation  

Works 

74 

      3.7.B.2 Experimental Control Consideration 74 

3.8 The Sets of Total Experimental Works 75 

       3.8.1The Sets of Flocculation Experiments 75 

       3.8.2 The Sets of  Sedimentation Experiment 76 

       3.8.3 The Sets of High Rate Sedimentation Experiments 76 

3.9 The Filtration Research Work Experiments 77 

       3.9.1 Experimental Control Considerations 77 

       3.9.1.1 Influent Turbidity Control . 77 

       3.9.1.2 Constant Head /Constant Rate of Flow 77 

       3.9.1.3 Filter Depth 77 

       3.9.2 Area of High Rate Filtration Research Works 77 

3.10 Application of the Water quality index (WQI ( 77 

3.11 physiochemical parameters were used in (WQI) 79 

3.12 Calculation of Removal Efficiency of  WTPS 80 

CHAPTER FOUR : RESULTS AND DISSCUSION   



 

V 

4.1 Euphrates River Turbidity. 81 

4.2 Water Quality Index and Efficiency Removal for 

       Real Turbidity in Water Treatment Plant. 

84 

       4.2.1 WQI for Real Turbidity in WTP at Conditions 

                 "turb.= 20 NTU, Q= 0.475 m³ /hr". 

84 

       4.2.2  Removal Efficiency for Real Turbidity at  

                 Conditions "turb.= 20 NTU, Q= 0.475 m³ /hr". 

85 

4.3 WQI and Removal Efficiency in Pilot Plant. 85 

       4.3.1 WQI in Pilot Plant at  Conditions  

      "turb.= 20 NTU, Q= 0.475 m³ /hr".Using River Soil. 

88 

       4.3.2 Removal Efficiency in Pilot Plant at "turb.=20 

NTU 

                ,and four types of flow rate" Using River Soil. 

91 

4.4 Optimal WQI and Removal Efficiency in Pilot Plant 

Using  

       River Soil. 

92 

4.4.1 Best Results of WQI in Pilot Plant Using  River Soil. 95 

      4.4.2 Best Result of Removal Efficiency in the Pilot  

               Plant Using River Soil. 

97 

4.5 WQI and Removal Efficiency in Pilot Plant  Using 

Bentonite. 

100 

      4.5.1 WQI in Pilot Plant Using Bentonite. 101 

      4.5.2 Removal Efficiency in Pilot Plant Using Bentonite. 103 

      4.5.3  Optimal WQI and Removal Efficiency  Using       

                Bentonite. 

104 

4.6 Best Results of WQI in Pilot Plant Using Bentonite. 106 

4.7 Best Results of Removal Efficiency in  Pilot Plant Using           

      Bentonite. 

109 

4.8 WQI and Removal Efficiency in Single and Dual Filter 

Media  

      Without Using Activated Carbon. 

112 

4.9 WQI and Removal Efficiency in Single and  Dual Filter 

      Media Using Activated Carbon. 

113 

4.10 Advantage of Activated Carbon. 115 

4.11 Enhancement of WQI and Removal Efficiency in Pilot 

Plant  

         Using Bentonite at Turbidity (20, 50, 200) NTU. 

           

115 

4.12 Comparison of River Soil and Bentonite Using. 117 

4.13 WQI and Removal Efficiency in Sedimentation Basin. 118 

4.14 Comparison of WQI and Removal Efficiency in  Real 

and  

        Pilot Plant. 

121 



 

VI 

4.15 Removal Efficiency of Physio-Chemical Parameters in 

Pilot    

         Plant. 

123 

4.16 Removal Efficiency of Physio-Chemical Parameters in 

Real  

        Plant. 

124 

CHAPTER FIVE: CONCLSIONS AND 

RECOMMENDATIONS 

 

5.1 Conclusions .                                                                            128 

5.2Recommendations. 129 

 APPENDIX(A): CLCULATIONS OF HYDRAULIC  

SCALING OF PILOT PLANT.    

 

 A.1 General Equations of Hydraulic Scaling of the Pilot 

Plant.     

A-1 

 APPENDIX (B):DESIGN MODELS OF WATER         

TREATMENT PLANT UNITS IN KERBALA. 

 

 

B.1 Design of Rapid Mixing Tank B-1 

       B.1.1 Design Condition (Model) B-1 

       B.1.2 Design Criteria B-3 

       B.1.3 Design Procedure B-4 

B.2 Design of Flocculation Tank B-6 

       B.2.1 Design Condition (pilot plant) B-6 

       B.2.2 Design Criteria B-7 

       B.2.3 Design procedure B-8 

B.3 Design clarification system (sedimentation basin) B-10 

       B.3.1 Design Condition B-10 

       B.3.2 Design Criteria B-11 

       B.3.3 Design Procedure B-11 

             A- At max. flow rate (1.18 m³/h) B-13 

             B- At flow rate (0.95 m³/h) B-13  

             C- At flow rate (0.712m³/h B-13 

             D- At flow rate (0.475 m³/h) B-14 

B.4 Design Weir System (Sedimentation Basin) of pilot plant. B-14 

             B.4.1 Design Condition   B-14 

             B.4.2 Design Procedure B-14 

             A- At max. flow rate (1.18 m³/h) B-14 

             B- At flow rate (0.95 m³/h) B-14 

             C- At flow rate (0.712 m³/h B-15 

             D- At flow rate (0.475 m³/h) B-15 

B.5 Design of Filter B-16 

       B.5.1 Design Condition B-16 



 

VII 

       B.5.2 Design Criteria B-18 

       B.5.3 Design Procedure B-19 

B.6 Design of Pipes B-21 

       B.6.1 Design Criteria B-21 

       B.6.2 Design Procedure B-21 

B.7 Design Criteria for Under Drain System B-22 

APPENDIX (C) CALCULATIO OF TEST RESULT    

C.1 First Test Result Using River Clay at C-1 

       C.1.1 Raw water 20 NTU and 0.475 m³/hr. Flow Rate C-1 

       C.1.2 Raw Water 20 NTU and 0.712 m³/hr. Flow Rate C-1 

       C.1.3 Raw Water 20 NTU and 0.95 m³/hr. Flow Rate C-1 

       C.1.4 Raw Water 20 NTU and 1.18 m³/hr. Flow Rate C-2 

       C.1.5 Raw Water 30 NTU and 0.475 m³/hr. Flow Rate C-2 

       C.1.6 Raw Water 30 NTU and 0.712 m³/hr. Flow Rate C-2 

       C.1.7 Raw Water 30 NTU and 0.95 m³/hr. Flow Rate C-3 

       C.1.8 Raw Water 30 NTU and 1.18 m³/hr. Flow Rate C-3 

       C.1.9 Raw Water 40 NTU and 0.475 m³/hr. Flow Rate C-4 

       C.1.10 Raw water 40 NTU and 0.712 m³/hr. Flow Rate C-5 

       C.1.11 Raw water 40 NTU and 0.95 m³/hr. Flow Rate C-5 

       C.1.12 Raw water 40 NTU and 1.18 m³/hr. Flow Rate C-6 

       C.1.13 Raw Water 50 NTU and 0.475 m³/hr. Flow Rate C-6 

       C.1.14 Raw Water 50 NTU and 0.712 m³/hr. Flow Rate C-7 

       C.1.15 Raw Water 50 NTU and 0.95 m³/hr. Flow Rate C-7 